eLJF-CLINICAL
Quick 6-step tutorial

The eLJF-CLINICAL s a prescribing aid in the form of a VISION guideline that includes most LIF medications

that arerelevant to prescribing in primary care.

Itis regularly updated to include LIF recommended options as well as prescribing notes and buttons linking

to useful resources
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Within Vision consultation manager selecta Lothian Joint Formulary eLJF-CLINICAL
' Version 4.67

[Lothian Joint Formulary |
For support or feedback on the eLJF please email Loth. Prescribing2@nhslothian.scot.nhs. uk

dummy adult patient. Look for the tab bar (not
shown in this screenshot).

Double click to display the LJF choices within a chapter

Do you have a ‘tab’ for eLJF-CLINICAL installed on Errrirermmrsm

Chapter 2 For Cardiovascular

your clinical profile? Click on the ‘tab’ and Chepter 3 For Resphalory _____
Chapter 4 For Central Nervous System
. . Chapter 5 For Infection
confirm that you have the current version. Chapter & For Endocrine Syatem
Chapter 7 For Obstetrics, Gynaecology and Urinary Tract
H 1 C Mal isea: Imm ppr ion
You can check the LIF website to confirm that Chaptor  For Notion ant Braea T s
N Chapter 10 For Musculoskeletal and Joint Disease
you have the correct version of eLJF-CLINICAL. Chapter 11 For Eye
Chapter 12 For Ear, Nose and Oropharynx
If you don’t have an eLJF-CLINICAL tab then e
Chapter For Gluten Free
please contact your IT lead. Chapter For Paliatve Care

Chapter For Pregnancy
Chapter for Wound

TWO Prescribe UF first choice R VY T e

To prescribe the LJF first choice combination

18

Respiratory’. Double click on the ‘Asthma’ clinical
heading. Look down the list of ‘drug regimes’ and
identify the first line combination inhaler for

asthma. Note that there are standard dose and
h|gh dose 0pt|ons, Double click on either the ]

standard dose or high dose option to reveal 2D cho

treatment duration options. Double click the
-
preferred treatment duration to initiate an acute

or repeat prescription (click here for more

|nformat|on)_ Once the prescription is generated' ]

go to the therapytab to print off.

Inhaler picture guidz |

in ha |e r for a Sth ma, dou ble C“Ck IC ha pter 3 For Cli::k;me ?lug RegimeP below to prescribe 1st choice beta-agonist for asthma

TA-AGONIST (SALBUTAMOL]
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https://formulary.nhs.scot/east/help-and-support/for-healthcare-professionals/electronic-formularies-in-general-practice/
https://formulary.nhs.scot/media/z3yckh2z/eljf-clinical-quick-steps-step-2-repeat-prescribing-v3-0_nov-2021.pdf

THREE Usethe ‘GO’ button

The ‘GO’ button can be used to select multiple
products within a drug regimen. The best
example is when prescribing ‘just in case’
medicines for palliative care. Enter the ‘Chapter
For Palliative Care. Clickon one of the drug
regimes. Clickon all four drugs and then hit the
‘GO’ button. A prescription will now be
generated withthe multiple items. This
technique can also be used when prescribing for
H. pylori eradication. The resultis a highly
accurate prescription with the correct dosing
instructions. Goto the therapy tabto print
prescription.

FOUR Prescribean anticoagulantfor AF

Note that eLJF-CLINICALprovides selected
prescribing information to help ensure a safeand
effective prescription. Enter ‘Chapter 2 For
Cardiology’ and select the sectionon Stroke and
AF. Enter a drug regime and see that selected
prescribing notes are included for certaindrug
regimes.

FIVE Prescribefor a child

Exit the dummy adult patient consultation and
enter a dummy child patient. (Ifyou don’t have a
dummy child patient, then either make one, or
use anactual patient depending on your
preference). The children’s chapter of eLJF-
CLINICAL uses age specificfilters to obtain the
correct dose of medicine. Prescribe paracetamol
for the child and note that the dosing is correct
as per current MHRA and LJF guidance. The
accurate dosing instruction helps to ensurean
adequate dose of analgesiais used.
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I
JUST IN CASE medication including haloperidol

ANTICIPATORY PRESCRIFTION INCLUDING HALOPERIDOL FOR PATIENTS NOT REQUIRING MEDICATION REGULARLY (SMALL PACK SUZE]

ANTICIPATORY PRESCRIPTION INCLUDING HALOPERIDOL (SAMPS]
[J] e s 1omgim b o s soues 245 TO BEPUECTED SUBCITAMEOUSEY EVERY HOUR FOR P O BREATHESSH£55 45 RECURED Sy & s

(] eezoe tmsr st o e s 4G TO B RUECTED SUSCUTAEOUSEY EVERY HOUR FORANXETY OR DSTRESS A5 REQURED oy o
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[ oot i ot o o s 4G TO B UECTED SUSCUTANEOUSLY EVERY 12 KOURS FOR NAUEEA A5 RECURED Sy & anpe

butylbramide Jemg!m solution for injection ampauies 201G TO 82 BUECTED SUBCUTAHEOUSLY EVERY HOUR FOR RESPRATORY SECRETIONS &S NEEDED. MAX 120MG M 26HRS
e

SCRIPTION INCLUDING HALOPERIDY

7 Strake and AF
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1] 2= ¥ Supply: 56 labit days: 28
APIXABAN SMG TWICE DAILY (56 DAYS)

ApEDAN 5mg HAbiets TAXE ONE TABLET TWCE DALY Sugehy 1121801 ohys: 56
APIXABAN 251G TWICE DAILY {20 DAYS)
IEAvnhln 2.5mg tablets TAKE ONE TABLET TWICE DALY Supsly: 60 tablet days: 30

APIXABAN 2.51G TWICE DAILY (60 DAYS)
Smg tabets TAXE ONE TABLET TWICE DALY Supgly: 120 fablet cays: 60
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buprofen 100mg/Se orsl suspemsion sugar free 7.SMLTO BE TAKEN EVERY S HOURS (MAXMUM OF THREE DOSES
HOURS) Supply: 100 mi
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- Lothian Joint Formulary eLJF-CLINICAL
You can contact the Medicines Management — 2

team for more support or to provide feedback

e ——
on For support or feedback on the eLJF Iease e ail Loth.Prescribing2@nhslothian scot.nhs.uk

. ) Double click to display the LJF choices within a chapter
Loth.prescribing2 @ nhslothian.scot.nhs.uk

SIX Needing more help?

Chapter 1 For Gastrointestinal

Chapter 2 For Cardiovascular

Chapter 3 For Respiraton

Chapter 4 For Central Nervous System

Chapter 5 For Infections

Chapter 6 For Endocrine System

Chapter 7 For Obstetrics, Gynaecology and Urinary Tract
Chapter 8 For Malignant Disease and Immunosuppressi
Chapter 9 For Nutrition and Blood

Chapter 10 For Musculoskeletal and Joint Disease
Chapter 11 For Eye

Chapter 12 For Ear, Nose and Oropharynx

Chapter 13 For Skin

Chapter For Children

Chapter For Gluten Free

Chapter For Palliative Care

Chapter For Pregnanc

Chapter for Wound
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